
STEPPER PROFESSIONAL 3000SP - 03347 
                                      

                                                                                Rev. 00 – 12/12/2017                                                                                        1 

 
 

Nº Description Specif. Cod. Qt 

1.  Main frame  126118 1 

2.  Basic frame  126119 1 

3.  Left pedal connection leg  126121 2 

4.  Right pedal connection leg  126120 1  

5.  Left pedal  143869 1  

6.  Right pedal  143870 1  

7.  Left upper swing arm  126123 4  

8.  Right upper swing arm  126122 12  

9.  Handlebar   126124 12  

10.  Console  171044 4  

11.  I-Pad Holder   1 

12.  Tube cap Ø55 144003 4  

13.  
Roll wheel position stopper 

Ø17×Ø8.5
×47 

126125 2  

14.  Communication line A L-650mm 171045 1  

15.  Hand pulse communication 
line 

L-550mm 171046 2  

16.  Hand pulse communication 
line of console 

    2  

17.  Communication line A of 
console 

    1  

18.  Allen cylinder head full 
thread screw 

M10×90×2
0 

101349 2  

19.  Spring washer Ø10 101322 10  

20.  
Curved washer 

Ø10.5×R10
0×t2.0 

101350 2  

21.  Allen cylinder head half 
thread bolt 

M10×70×2
0 

101351 6  

22.  
Flat washer 

Ø10×Ø22×
2.0 

101323 12  

23.  Allen Pan head half thread 
bolt 

M8×40×20 101352 4  

24.  
Curved washer 

Ø8.5×R25×
t2.0 

101324 8  

25.  Hex self-locking nut M8 101015 12  

26.  Allen cylinder head full 
thread bolt 

M8×15 101199 12  

27.  Spring washer Ø8 143891 18  

28.  
Flat washer 

Ø8.2×Ø25
×t2.0 

101325 4  

29.  Allen cylinder head half 
thread bolt 

M8×60×20 101353 2  

30.  Allen cylinder head full 
thread bolt 

M6×15 100648 6  

31.  Spring washer Ø6 101354 6  

32.  Allen Pan head full thread 
bolt 

M8×20 101355 7  

33.  
Flat washer 

Ø8.5×Ø20
×t1.5 

101277 22  

34.  Philips C.K.S. full thread bolt M5×15 101356 25  

35.  Philips C.K.S. self-tapping 
screw 

ST4×16 101327 30  

36.  Communication line B L-650mm 171047 1  

37.  Communication line B of 
console 

    1  

38.  Deep groove ball bearing 6004-ZZ 190224 6  

39.  Swing arm    2  

40.  Deep groove ball bearing 6005-ZZ 190222 4  

41.  Spring washer Ø120 101362 2  

42.  Deep groove ball bearing 61819,00  190241 2  

43.  Eccentric fixer    126127 2  

44.  Deep groove ball bearing 6203-ZZ 190242 2  

45.  Spring washer Ø40 101285 2  

46.  Spring washer Ø25 101337 2  

47.  Crank axle group Ø25×133  1  

48.  
Belt pulley 

Ø308.9×22
.2 

143865 1  

49.  Allen countersunk head full 
thread bolt 

M8×20 101357 12  

50.  Spring washer Ø95 101363 2  

51.  Eccentric wheel Ø103×26 126129 2  

52.  Allen big head full thread 
bolt 

5/16-
18UNC-25 

101361 2  

53.  Crank-right   190243 1  

54.  Allen cylinder head full 
thread bolt 

M8×20 100128 8  

55.  Right Pedal support   126130 1  

56.  Crank-left   190244 1  

57.  Switch   170607 1  

58.  Re-set switch 6A 171020 1  

59.  Allen countersunk head  
self-tapping screw 

ST3×10 100209 2  

60.  Socket   171021 1  

61.  Socket fixer   126064 1  

62.  Spring washer Ø10 101315 1  

63.  Tensioning wheel Ø43.5×25 190162 1  

64.  Tensioning wheel fixer   126131 1  

65.  Allen nut M6 101358 1  



STEPPER PROFESSIONAL 3000SP - 03347 
                                      

                                                                                Rev. 00 – 12/12/2017                                                                                        2 

66.  
Flat washer 

Ø6×Ø20×t
2.0 

101364 1  

67.  
Hook 

103×Ø26×
M6×50 

126132 1  

68.  Magnet sensor fixer   143864 1  

69.  Philips self-tapping screw ST4×12 101284 8  

70.  Magnet control motor   171048 1  

71.  Flywheel weight stack   126133 6  

72.  Inside magnet flywheel   126134 1  

73.  Flywheel Ø450×62 126135 1  

74.  Allen cylinder head half 
thread bolt 

M10×45×2
0 

101334 1  

75.  Incline motor   24329 1  

76.  Hex self-locking nut M10 100780 2  

77.  Allen cylinder head full 
thread bolt 

M10×15 101329 2  

78.  
Powder case 

Ø32×Ø16×
12.7 

126063 2  

79.  Sliding rail Axle Ø16×145.5 126136 1  

80.  Tube cap Ø38×17.5 144075 4  

81.  sliding rail tube cover   144076 1  

82.  Sliding rail alumimum sheet   126137 4  

83.  Philips C.K.S. self-tapping 
screw 

ST4×20 100117 8  

84.  Bottom cover-left   144077 1  

85.  Bottom cover-right   144078 1  

86.  Allen cylinder head half 
thread bolt 

M10×60×2
0 

101333 1  

87.  
Allen C.K.S. hollow bolt 

Ø8×33×M
6×15 

101282 2  

88.  Wheels Ø55×25.8 144079 2  

89.  Allen pan head full thread 
bolt 

M6×12 101359 10  

90.  Tube cap  144080 4  

91.  Hex nut M10 100652 5  

92.  
Feet pad 

Ø49×22×
M10×40 

143987 5  

93.  Rubber case 110×75×3 144081 1  

94.  Motor belt 560PJ8 190223 1  

95.  Top cover-middle   144082 1  

96.  Top cover-left   144083 1  

97.  Top cover-right   144084 1  

98.  Water cup holder   144085 1  

99.  Hand pulse   143917 2  

100.  Philips pan head self-tapping 
screw 

ST3×30 101311 4  

101.  Out cover-left   144086 1  

102.  Out cover-right   144087 1  

103.  Out cover decoration strip   144088 2  

104.  Philips C.K.S. self-tapping 
screw 

ST4×10 10799 6  

105.  Mp3 wire L-400mm 171049 1  

106.  Brake line   190245 1  

107.  Sliding rail group   126138 1  

108.  Philips C.K.S. full thread bolt M4×10 101360 8  

109.  Wheel cover-left   144089 2  

110.  Wheel cover-right   144090 2  

111.  Wheels Ø79×37.8 144091 4  

112.  Left Pedal Support   126139 1  

113.  Tube cap Ø32×t1.5 141335 2  

114.  Power line with computer 
tail 

  171024 1  

115.  
sleeve 

Ø29×Ø26×
40 

126140 1  

116.  
sleeve 

Ø25×Ø21×
21 

126141 2  

117.  Magnet sensor L-300mm 190180 1  

118.  Communication line L-200mm   1  

119.  Power line L-450mm 171050 1  

120.  Power line L-450mm 171051 1  

121.  Controller   171052 1  

122.  
Tube cap 

Ø39×Ø30×
27.5 

144003 2  

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
  

 



STEPPER PROFESSIONAL 3000SP - 03347 
                                      

                                                                                Rev. 00 – 12/12/2017                                                                                        3 



STEPPER PROFESSIONAL 3000SP - 03347 
                                      

                                                                                Rev. 00 – 12/12/2017                                                                                        4 

 


